
CONTAINING 
ANTIBIOTIC POLLUTION 
FROM MANUFACTURING

A step towards reducing the risk of AMR





CONTAINING 
ANTIBIOTIC POLLUTION 
FROM MANUFACTURING

A step towards reducing the risk of AMR



Authors: Amit Khurana, Rajeshwari Sinha, Gauri Arora

Editor: Rituparna Sengupta

Cover: Ajit Bajaj

Layout: Kirpal Singh

Production: Rakesh Shrivastava and Gundhar Das

We would like to thank all experts and stakeholders for responding to our questions and 
sharing with us their perspective on different aspects of this report. 

© 2023 Centre for Science and Environment

Material from this publication can be used, but with acknowledgement. 

Citation: Amit Khurana, Rajeshwari Sinha, Gauri Arora, 2023, Containing Antibiotic Pollution 
[...]
Ahmedabad API and FPP 5** Zydus infrastructure Pvt Ltd (4.5) Yes

Naroda Enviro Project Ltd (14) No 

Odhav Enviro Project Ltd. (1.2) No 

Gujarat Vepari Maha Mandal Sahkari 
Udhyogik Vasahat Ltd (0.45)

No

 The Green Environment Services Co. Op. 
Society Ltd (16)

 Yes

Karnataka Bidar, Kolhar industrial 
area

API 1 Mother Earth Environ Tech Pvt Ltd. (0.5) Yes

Raichur
 

API -  NA  NA

Goa South Goa
Verna

FPP -   NA  NA

Sikkim Pakyong district, 
Rangpo- Rorathang 
area

FPP -   NA  NA

Namchi district, 
Samardung area

FPP -   NA  NA

Source: Based on information received/collected from RTI responses, websites of state pollution control boards, discussions with SPCB officials, 
and secondary research. Information is non-exhaustive. 

 **In Ahmedabad, there are 11 operational CETPs, out of which six are not receiving waste from pharmaceutical companies, therefore only five 
were considered. (-) denotes no CETP in the region; NA is not applicable 



59

The Environment (Protection) Amendment Rules, 2015 provides quality standards for the
treated effluent leaving the CETP and disposed into three different areas.76 These are—
inland surface water, land for irrigation and into the sea. Standards for general and specific
parameters are separately provided for these three areas (unlike the effluent standards
for the pharmaceutical industry). The general parameters include pH, BOD, COD, TSS,
fixed dissolved solids (FDS) while specific parameters include temperature, oil and grease,
ammoniacal nitrogen, Kjeldahl’s nitrogen, several heavy metals and Bio-assay test (see
Table 10: Treated effluent quality standards for CETPs). It is noteworthy, that there are
no standards for residual antibiotics in treated effluents released from CETPs. The limiting
values for antibiotic residues as per draft 2020 MoEFCC standards were applicable for
CETPs in addition to industry’s ETP.

For the inlet effluent, the standard mentions that for each CETP, the SPCB shall prescribe
inlet quality standards for general parameters, ammoniacal nitrogen and heavy metals as
per the design of the CETP and local needs and conditions. It is clear that inlet effluent
quality standards have either been prescribed by states as a common standard applicable to
all CETPs in the state (e.g., Maharashtra,77 Delhi78) or separately for each CETP in the state 
(e.g., Haryana,79 Karnataka,80 Uttarakhand81). In case of the latter, the standard values for 
a single parameter may also vary from one CETP to another.

Table 10: Treated effluent quality standards for CETPs
Parameter Standards

Max. permissible values (in mg/l except for pH and Temperature)

Into inland surface water On land for irrigation Into sea

General parameters

pH 6.0-9.0 6.0-9.0 6.0-9.0

Biological Oxygen Demand (BOD, 3 
days, 27°C, mg/l) 

30 100 100

Chemical Oxygen Demand (COD, 
mg/l)

250 250 250

Total Suspended Solids (TSS, mg/l) 100 100 100

Fixed Dissolved Solids (FDS, mg/l) 2100 2100 NS

Specific parameters

Temperature,°C Shall not exceed more than 
5oC above ambient water 

temperature

Shall not exceed more than 
5oC above ambient water 

temperature

Shall not exceed 
more than 5oC above 

ambient water 
temperature

Oil & grease 10 10 10

Ammonical-Nitrogen 50 NS 50

Total Kjeldahl Nitrogen (TKN) 50 NS 50

Nitrate-Nitrogen 10 NS 50



60

CONTAINING ANTIBIOTIC POLLUTION FROM MANUFACTURING

Parameter Standards

Max. permissible values (in mg/l except for pH and Temperature)

Into inland surface water On land for irrigation Into sea

Phosphates, as P 5 NS NS

Chlorides 1,000 1,000 NS

Sulphates, as SO4 1,000 1,000 NS

Flouride 2 2 15

Sulphides, as S 2 2 5

Phenolic compounds (as C6H5OH) 1 1 5

Total Residual Chlorine 1 1 1

Zinc 5 15 15

Iron 3 3 3

Copper 3 3 3

Trivalent chromium 2 2 2

Manganese 2 NS 2

Nickel 3 NS 3

Arsenic 0.2 NS 0.2

Cyanide, as CN 0.2 NS 0.2

Vanedium 0.2 NS 0.2

Lead 0.1 NS 0.1

Hexavalent chromium 0.1 NS 0.1

Selenium 0.05 NS 0.05

Cadmium 0.05 NS 0.05

Mercury 0.01 NS 0.01

Bio-assay test As per industry specific 
standards

As per industry specific 
standards

As per industry specific 
standards

Notes: NS-Not specified. 

Detailed notes on these rules can be found here:  
https://cpcb.nic.in/displaypdf.php?id=SW5kdXN0cnktU3BlY2lmaWMtU3RhbmRhcmRzL0VmZmx1ZW50L0NFVFAucGRm

Bold text indicates sector specific parameters for the pharmaceutical industry sector.

Source: Environment (Protection) Amendment Rules, 2015

5.4 Case studies—CETPs

Two CETPs were selected for detailed study. One is the Baddi CETP, located in Baddi-
Barotiwala-Nalagarh (BBN) area of Himachal Pradesh which is a formulation producing
hub. The reason for selecting this CETP is that it is relatively new, and it lies in a region
which has recently been under scrutiny by central and state pollution control regulators



61

as well as the NGT for causing antibiotic pollution due to improper waste management 
by pharmaceutical manufactures.82 The other CETP selected is the Jeedimetla Effluent
Treatment Limited (JETL), located in Hyderabad in the state of Telangana which largely
caters API producers. This is one of the oldest functioning CETP in the country. Moreover,
pharmaceutical pollution has been a concern in the region for many decades.

A. CETP of Baddi, Himachal Pradesh 
Baddi, Barotiwala, an industrial belt of district Solan in Himachal Pradesh is home to
many industries like textile, dye, pharmaceutical among others. Rapid industrialization
happened in this region as a result of the special industrial packages of incentives granted
by the government of India in 2003. By 2009–10, Baddi, was declared as a severely polluted
area by the CPCB.83 The High Court of Himachal Pradesh via case no. CWPIL 13/2006,
suggested to set up a Common Effluent Treatment Plant for Baddi and Barotiwala area. The
project was to be handled by Baddi Infrastructure.84 Based on the secondary and primary
data related to industries, capacity of the CETP was designed for 25 MLD (see Box: Waste
management practices in Baddi pharmaceutical hub as observed in 2017).  

The CETP receives effluents from five types of industries - textile, soap and detergent, dye,
electroplating, and pharmaceutical industries. More than 400 units are connected through
tankers and pipelines, out of which about 240 are pharmaceutical companies largely
manufacturing FPPs. Eighty per cent of the incoming effluent is from textile industry and
the contribution of the pharmaceutical industries is approximately 2.5 MLD. The treatment 
approach deployed at the CETP is to separate all five streams of effluents and treat them

WASTE MANAGEMENT PRACTICES IN BADDI PHARMACEUTICAL 
HUB AS OBSERVED IN 2017

In 2017, CSE researchers had travelled to Baddi, Himachal Pradesh to understand waste management 
practices followed by pharmaceutical units in the BBN area.85  Interaction with stakeholders as well as 
observations made from different site visits suggested improper disposal of pharmaceutical industry 
waste. For example, waste pickers mentioned that solid waste from the industry was given to scrap 
dealers who would discard or burn them in any open area. Researchers, with the help of locals, also 
visited one such place where medicinal waste had been recently burnt, and liquid chemical waste 
drained. According to locals, effluents were being injected into bore wells dug in the ground at night. 
The ETPs also released toxic effluents during monsoon, while smaller companies drained their ETP 
treated water into nallahs. Officials from the State Pollution Control Board, on condition of anonymity, 
also indicated that the sewer lines of some industries are not connected to CETP and open directly 
into the nearby river. Upon visiting the external boundaries of some manufacturing plants along with 
locals, CSE researchers found that pipes/outlets from manufacturing plants opened at the backside of 
the plant, or were being channelled underground to open into bushy, low-lying areas. In some cases, the 
manufacturing wastewater was passed underground to drain out at a different area, away from the 
vicinity of the plant. CSE researchers also visited the Sarsa river, into which treated effluents from the 
then newly constructed CETP (situated at the village Kenduwal in Baddi) were being released. Brown/
black coloured effluents were seen flowing through it, and the area around the river was also stinking.



62

CONTAINING ANTIBIOTIC POLLUTION FROM MANUFACTURING

separately and subsequently mix them after individual treatment before final discharge (see 
Figure 5: Schematic representation of the working of the Baddi CETP, Himachal Pradesh).

Post screening of the raw effluent, all incoming pharmaceutical effluent, irrespective of
the company, is mixed together in the equalization tank for homogenization. From there,
the effluent is sent to the pre-settler which reduces the Total Suspended Solids (TSS) and
Suspended Solids (SS). In order to reduce the load, chemicals like lime, polyanions and
polyaluminium chloride (PAC) are added in the pre-settler through a venturi system. 

The overflow from the pre-settler is sent to the aeration tank, which has microorganisms 
that act on the organic matter, lowering the BOD/COD levels. The overflow from the 
aeration tank is then sent for clarification to the secondary clarifier. Some of the sludge 
from this tank is recovered (as it has microorganism) and sent back to the aeration tank (as 
inoculum). The overflow from the secondary clarifier is sent to the reaction tank where the 
chemicals like lime, polyanions and polyaluminium chloride help with the flocculation and 
coagulation. This step again helps in reducing the BOD/COD levels. Finally, the overflow 
from the reaction tank is sent for clarification in the tertiary clari-flocculator.

The overflow from the tertiary clari-flocculator is sent to join the category I (textile) effluent
and treated once again as the outlet quality does not meet the required CETP outlet standards 
here. In parallel, the sludge formed by clarification from the pre-settler, secondary clarifier
and tertiary clari-flocculator is sent for collection and then sent to a transport storage
disposal facility (TSDF) facility for disposal.
 

Figure 5: Schematic representation of the working of the Baddi CETP, Himachal Pradesh  

Aeration 
tank

Reaction 
tank

To aeration 
tank I

To sludge 
sump 
(chemical)

To sludge 
sump 
(chemical)

To sludge 
thickener

Oil and 
equalization 
grease tank

AIR

Raw effluent 
via conduit

Inlet 
channel

Pre 
settler

Secondary 
clarifier

Tertiary clari 
flocculator

Screen 
channel

Lime: Neutralization
PAC: Coagulation
Polyanion: Flocculation

Lime: Neutralization
PAC: Coagulation
Polyanion: Flocculation

Air
Orthophosphoric acid: 
Nutrient for microorganism



63

Once treated, all effluents from the five categories are mixed, forming one stream that is
discharged through the final outlet. Data regarding the basic parameters, i.e. BOD, COD,
TSS, pH, are shared with the SPCB and the CPCB through a real-time monitoring system.
 
Regarding the treatment of wastewater, a company enters into a agreement with Baddi
Infrastructure, CETP, SPCB. In terms of payments involved, an internal formula is used by
the CETP which decides the cost per KL of every incoming tanker. This formula takes into
account parameters such as BOD, COD, TSS and total dissolved solids (TDS). At the end of
the specified period of time (e.g., week/fortnight/month), a consolidated bill is generated
and sent to the particular for payments. For a pharmaceutical company that sends its
wastewater to the CETP, the cost per tanker (capacity 10 KL) could be about Rs 1,000-
2,000. This is about Rs 100–200 per KL.

B. Jeedimetla Effluent Treatment Limited (JETL), Telangana 
One of the earliest pharmaceutical industrialization in India began in the Patancheru-
Bollaram Industrial cluster of Telangana in the 1970s. Due to the lack of stringent
environment regulations, the effluents from pharmaceutical industries were being
discharged into water bodies directly or indirectly, with effluents even percolating to the
ground water and agricultural fields.86 Multiple petitions have been filed since in Indian
courts by civilians, organizations etc. regarding this growing pollution. In response to
petitions and public concerns, several interim orders have been passed by Indian courts,
including the creation of a special task force in the Telangana SPCB, the development of a
joint action plan, etc.

The Jeedimetla Effluent Treatment Ltd. (JETL) started their operation in 1989 as a CETP
to cater to the needs of waste management by small and medium industries in Hyderabad.
In 1998, the CETP was converted into a Combined Wastewater Treatment Plant (CWWTP)
for treating industrial waste and the domestic sewage in a combined plant.87

It has a capacity of five MLD and is located in the Medchal district of Hyderabad, Telangana.
It caters to 350 companies, 70 per cent of which are pharmaceutical units. The rest of the 
companies belong to dye, dairy, electroplating and chemical sectors, as well as household 
sewage stream (see Figure 6: Schematic representation of the working of Jeedimetla 
Effluent Treatment Limited, Telangana). 

The facility is said to be a partial ZLD facility because their RO system does not have 100
per cent efficiency. It has a different approach than the Baddi CETP. The incoming effluents
from companies are differentiated on the basis of TDS. Broadly, the effluent streams
containing higher TDS are passed through MEE. The water is evaporated and leaves with
concentrated inorganic salts containing still higher TDS. The evaporated water is condensed
and the condensate goes to join the low TDS stream after the biological treatment. The
concentrated salts are either directly incinerated or passed onto the ATFD for further drying.
Again, evaporated water from the ATFD is condensed and fed into biological treatment



64

CONTAINING ANTIBIOTIC POLLUTION FROM MANUFACTURING

Fi
gu

re
 6

: S
ch

em
at

ic
 r

ep
re

se
nt

at
io

n 
of

 t
he

 w
or

ki
ng

 o
f 

Je
ed

im
et

la
 E

ffl
ue

nt
 T

re
at

m
en

t 
Li

m
it

ed
, T

el
an

ga
na

Eq
ua

liz
at

io
n 

T
an

k

Eq
ua

liz
at

io
n 

T
an

k

Fl
as

h 
M

ix
er

Fl
as

h 
M

ix
er

Fi
lt

er
 

P
re

ss

Fi
lt

ra
te

 
su

m
p

S
tr

ip
pe

r

C
M

EE

S
lu

dg
e 

to
 T

S
D

F

A
T

FD
s

S
to

ra
ge

 
T

an
k

A
er

at
io

n 
T

an
k

C
on

de
ns

at
e 

T
an

k

S
al

t 
to

 
T

S
D

F

B
uff

er
 

S
to

ra
ge

 
T

an
k

S
ew

ag
e 

S
to

ra
ge

 
ta

nk

D
is

tr
ib

ut
io

n 
C

ha
m

be
r

A
er

at
io

n 
T

an
ks

V
- 

N
ot

ch
D

is
in

fe
ct

io
n

C
la

ri
fl

oc
cu

la
to

r

C
la

ri
fl

oc
cu

la
to

r

C
on

ce
nt

ra
te

 
T

an
k

C
la

ri
fi

er

T
hi

ck
en

er

G
as

 
B

al
lo

on

In
te

rm
ed

ia
te

 
cl

ar
ifi

er

S
an

d 
fi

lt
er

LT
D

S
 S

T
R

EA
M

H
T

D
S

 S
T

R
EA

M

S
ew

er

G
as

 t
o 

C
an

te
en

R
eu

se

R
ej

ec
t 

fo
r 

pr
oc

es
s

P
er

m
ea

te
 

fo
r 

re
cy

cl
in

g

W
as

te
w

at
er

 
by

 t
an

ke
rs

W
as

te
w

at
er

 
by

 t
an

ke
rs

C
oa

gu
la

nt

C
oa

gu
la

nt

R
O

 P
la

nt

S
lu

dg
e 

su
m

p

S
lu

dg
e 

su
m

p

H
T

D
IS

 W
W

 
S

to
ra

ge
 

T
an

k

D
C

F

R
C

C
 S

lu
dg

e 
S

to
ra

ge
 T

an
k

B
io

ga
s 

R
ea

ct
or

S
lu

dg
e 

to
 T

S
D

F

Fi
na

l 
C

la
ri

fi
er

- 
1

Fi
na

l 
C

la
ri

fi
er

- 
2

A
bb

re
vi

at
io

ns
: L

TD
S

-L
ow

 T
ot

al
 D

is
so

lv
ed

 S
ol

id
s;

 H
TD

S
-H

ig
h 

To
ta

l D
is

so
lv

ed
 S

ol
id

s;
 C

M
EE

-C
om

m
on

 M
ul

ti
pl

e 
Eff

ec
t 

Ev
ap

or
at

or
; T

S
D

F-
Tr

ea
tm

en
t 

S
to

ra
ge

 a
nd

 D
is

po
sa

l F
ac

ili
ty

 f
or

 H
az

ar
do

us
 W

as
te

; D
C

F-
D

ec
an

te
r 

C
en

tr
if

ug
e;

 A
TF

D
-A

gi
ta

te
d 

Th
in

 F
ilm

 D
ry

er
; H

TD
IS

 W
W

-H
ig

h 
To

ta
l D

is
so

lv
ed

 I
no

rg
an

ic
 S

al
ts

 W
as

te
w

at
er

; R
C

C
-R

ei
nf

or
ce